
23-24, Yashodeep Heights.
Plot No. 14115, Sector 29C,

Rabale Ghansoli Node,
Navi IVumbai - 400 701. lNDlA.
Phone: +91 93244 69890
Email: lab@gvmtesthouse.com
www.gvmtestho use.co m TC-9061

GVM TEST HOUSE
A:\U ffiLlfAKUffi L3t\ i lAr-

TESTING ] TRAINING AUDITING

Test Orde r Ref : GVM/COATI N G/0467 3-7-t/ 07 / 2024
U LR : TC906 1 24000000224t

JSW PAINTS PRIVATE LIMITED

Vasind Village - Vasind,

Taluka - Shahapur, Vasind,

Thane, Maharashtra -42L604

Source of Sample

No. of Product tested
Customer's Reference

Condition of Sample

Date of Receipt
Lab Reference Number
Sample ldentification #
Application Details #

Curlng Condition f
Period of Test

TEST RESULTS:

DI

TEST REPORT ON pULUX VELVET TOUCH PEARL GLO

: Sample Supplied by the Customer

: 0L (One Only)

: PONo.VSND/2010014020/SERlRl262OOo8355,dt.-tt.Ot.2}24
: Satisfactory

: L7,01.2024
: 2024lJANlo4673-t-L
: Dulux Velvet Touch Pearl Glo

: Applied 2 coats of Dulux W Pearl Glo with 35% dilution with
coverage of 110 sqft/L

: t4 days @ 23!2"C & 65t5% RH

: 19,01.2024to05.02.2024

I r:
BURDE

Date:07.02.2024
Page No. 1 of 1

# As furnished by the customer.

Note: 1. The results relate only to the items tested.

2. Report shall not be reproduced except in full, withoutthe written approval of lab

3, Any correction invalidates this report"

FoT GVTVI TEST HOUSE AN CENTRE

AND RESEASICH CENTNE Signatory

s.N Test Conducted Unit Test Results Test Method

t Crack Bridging Ability mm 0.22 EN 1062-7(A):2004

Regd. Office:
402, Yogesh Apartment CHS, Plot No.26, Sector BA, Airoli, Navi lVumbai - 400 708, lNDlA.
GSTIN: 27BPBPB4090Q1ZN/

i

ISO 9001 :2015 Certified



23-24, Yashodeep Heights,
Plot No.14/15, Sector 29C,

Raba e-Ghanso I Node,
Navi N,4umbai 400 701, INDIA
Phone: +91 93244 69890
Email : lab(orgvmtesthouse.com
www.gvmtestho use.co m TC-9061

GVM TEST HOUSE
A{!n si:frnmr{J rf ii--*,\(.., L.r ,! t tE

TESTING ] TRAINING AUDITING

Test orde r Ref : GVM/COATI N G/0467 3-1--2 I 0t / 2024
U LR : TC906 1 24OOOOOO225F

JSW PAINTS PRIVATE LIMITED
Vasind Village - Vasind,
Taluka - Shahapur, Vasind,
Thane, Maharashtra -421604

Source of Sample

No. of Product tested
Customer's Reference

Condition of Sample

Date of Receipt
Lab Reference Number
Sample ldentification #
Application Details #

Curing Condition #
Period of Test

Dale:07.02.2024
Page No. 1 of 1

TEST REPORT ON DULUX VELVET TOUCH DIAMOND GLO

: Sample Supplied by the Customer
: 0L (One Only)

: PONo,VSND/2OLO)1.4O2O/SER/R/2620008355,dt. -tt,Ot.2o24
: Satisfactory

: L7.01.2024
: 2024(JAN/04673-1.-Z

: Dulux Velvet Touch Diamond Glo
: Applied 2 coats of Dulux Velvet Touch Diamond Glo with 35% dilution

with coverage of 110 sqft/L
: 1,4 days @ 23 t2"C & 6515% RH

: 1.9.0L.2024toO5.O2.2024

TEST ULTS:

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab
3. Any correction invalidates this report.

FoT GVM TEST HOUSE AND CENTRE

DI BURDEW
$SJ*r"ltStE Autho Signitory

S. N. Test Conducted Unit Test Results Test Method

t Crack Bridging Ability mm o.2t EN 1062-7(A):2004

Regd. Office:
402, Yogesh Apartment CHS, Plot No.26, Sector BA, Airoli, Navi [Vumbai 400 708, IND]A.
GSTI N: 27BPBPB4090Q1ZM ISO 9001 :2015 Certified



23-24, Y asl.lo deep H eights,
Plot No" 14/15, Sector 29C,

Raba e Ghansoli Node,
Navi [Vumbai - 400 701. lNDlA.
Phone: +91 93244 69890
Email: Iab@gvmtesthouse.com
www.gvmtesth o use.co m TC -9061

GVM TEST HOUSE
i\F,B!} rcr$r:A$qf; H e€${T$eE

TESTING ] TRAINING AUDITING

Test Orde r Ref : GVM/COATI N G/0467 3 -t-3 / 0L / 2024
U LR : TC906124000000226F

Date:07.02.2024
Page No" 1- of 1-

JSW PAINTS PRIVATE LIMITED
Vasind Village - Vasind,
Taluka - Shahapur, Vasind,
Thane, Maharashtra -421604

TEST REPORT ON NEROLAC IMPRESSIONS HD PREMIUM LUXURY EMULSION

Source of Sample : Sample Supplied by the Customer
No. of Product tested : 01 (One Only)

Customer's Reference : PO No. VSND/2010014020/SERIR/2620008355, dt, -1.1..01..2024

Condition of Sample : Satisfactory
Date of Receipt : 17.0!.2024
Lab Reference Number : 2024lJANl046l3-t-3
Sample ldentification # : Nerolac lmpressions HD Premium Luxury Emulsion
Application Details # '. Applied 2 coats of Nerolac lmpressions HD Premium Luxury Emulsion

with 45% dilution
with coverage of 110 sqft/L

Curing Condition # '. 14 days @ 23 t 2 'C & 6515% RH

Period of Test : 19.01.20241o05.02,2024

TEST RESULTS:

S. N. Test Conducted Unit Test Results Test Method

t Crack Bridging Ability mm 0.29 EN 1062-7(A):2004

# As furnished by the customer.

Note: L. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab
3. Any correction invalidates this report,

For GVM TEST HOUSE AN CENTRE

BU RDE

GI'ilI TEST HOUSE. Signatory
Ar,ro ieseencu cerrrae

Regd. Office:
402, Yogesh Apartment CHS, Plot N0.26. Sector 8A, Airoli, Navi lVumbai 400 708, lNDlA.
GSTI N: 27BPBPB4090Q1Zl\l ISO 9001 :2015 Certified



23 24, Y ashodeep Heights.
Plot No. 14115, Sector 29C,
Rabale-Ghansoli Node,
Navi I\4umbai 400 701, lNDlA.
Phone: +91 93244 69890
Email: ab@gvmtesthouse.com
www.gvmtesth ouse.com TC-906'l

GVM TEST HOUSE
&.f\B[.} R€Sr&${e},{ Cri\$T!S!:

TESTING j rnAlNlNG : AUDITING

Test Orde r Ref : GVM/COAT| N G/0467 3 -!- 41 01. / 2024
U LR : TC906 1 24000000227 F

JSW PAINTS PRIVATE LIMITED
Vasind Village - Vasind,

Taluka - Shahapur, Vasind,
Thane, Maharashtra -421604

DI BURDE

ffiJ5*#.ffi Authorised Signatory

Dale:07.02.2024
Page No. L of L

TEST REPORT ON NEROLAC IMPRESSIONS KASHMIR LUXURY EMULSION

Source of Sample : Sample Supplied by the Customer
No. of Product tested : 01- (One Only)

Customer's Reference : PO No. VSND/201001,402015ER1R/2620008355, dt" -11.01-.2024

Condition of Sample : Satisfactory
Date of Receipt : 17.01,.2024
Lab Reference Number : 2024/JAN/04673-L-4
sample ldentification # : Nerolac lmpressions Kashmir Luxury Emulsion
Application Details # : Applied 2 coats of Nerolac lmpressions l(ashmir Luxury Emulsion

with 45% dilution
with coverage of 110 sqft/L

Curing Condition # : 14 days @ 23 ! 2 'C & 6515% RH

Period of Test : 19.0t.2024too5.02.2024

TEST RESULTS:

# As furnished by the customer,

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, withoutthe written approval of lab.

3. Any correction invalidates this report.

For GVM TEST HOUSE AND CENTRE

S. N. Test Conducted Unit Test Results Test Method

L Crack Bridging Ability mm 0.33 EN 1062-7(A):2004

Regd. Office:
402, Yogesh Apartment CHS, Plot No.26, Sector BA, Airoll, Navi lVumbai - 400 708, INDIA
GSTIN: 27BPBPB4090Q1ZlV ISO 9001 :2015 Certified

rff-&l

a


